
 

 

 
 

   

 

 

 

August 7, 2015 

 

 
 

 

 

 

THE COUNCIL FOR DEVELOPMENT AND 

RECONSTRUCTION (CDR) 

ENVIRONMENTAL AND SOCIAL 

SAFEGUARD STUDIES FOR LAKE 

QARAOUN POLLUTION 

PREVENTION PROJECT 

 

COMPREHENSIVE PERFORMANCE 

AND ENVIRONMENTAL AUDIT 

OF AITANIT WASTEWATER 

TREATMENT PLANT 

 

 

AUDIT REPORT 

 

 

SFG1391 

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed



COMPREHENSIVE PERFORMANCE AND ENVIRONMENTAL AUDIT OF AITANIT WWTP  CDR 

AUDIT REPORT  DRAFT REPORT 

PREPARED BY ELARD  

 

ELARD LEBANON 

THE COUNCIL FOR DEVELOPMENT AND 
[...]
Figure ‎3-1   Pump stations for digester tanks (a) and Trickling Filter Unit (b) ............................ 18 

Figure ‎3-2   Control Panels for seepage pump station (a) and digester tank sludge pump 

(b) 18 
Figure ‎3-3   Influent Flow Meter ......................................................................................................... 18 

Figure ‎3-4   Screening Unit at Aitanit WWTP includes: (a) Bar Screen; (b) Two Static Sieve 

Type Fine Screen and (c) Fine screen with hand filling plastic bag. ............................................. 19 
Figure ‎3-5   Primary Clarifier Unit of Aitanit WWTP ......................................................................... 19 

Figure ‎3-6   Trickling Filter Unit showing the main TF building (a) and the rotation of 

distribution arms (b) and Ventilation door (c) .................................................................................... 20 
Figure ‎3-7   Secondary or Final Clarifier showing sudsy, billowing and bulking sludge ......... 20 

Figure ‎3-8   Chlorine Contact Tank .................................................................................................. 21 

Figure ‎3-9   Digester tank and its pump station ............................................................................. 21 

Figure ‎3-10   Supernatant evacuation system of the sludge: sluice gates ................................ 21 

Figure ‎3-11   Sludge drying lagoons showing sludge cakes and vegetation............................ 22 

Figure ‎3-12   Safe Catwalk and Ladders .......................................................................................... 22 

Figure ‎3-13   List of emergency phone numbers ............................................................................. 22 

Figure ‎3-14   Warning Sign ................................................................................................................... 23 

Figure ‎3-15   First Aid Kit ........................................................................................................................ 23 

Figure ‎3-16   Fire Extinguishers ............................................................................................................. 23 

 

  



COMPREHENSIVE PERFORMANCE AND ENVIRONMENTAL AUDIT OF AITANIT WWTP  CDR 

AUDIT REPORT  DRAFT REPORT 

PREPARED BY ELARD iii 

LIST OF ACRONYMS 

AWTP Aitanit Wastewater Treatment Plant 

BOD Biological Oxygen Demand 

BOD5 Biological Oxygen Demand Over 5-day period 

CaCO3 Calcium Carbonate 

CDR Council for Development and Reconstruction 

CFU Colony Forming Unit 

Cl- Chloride ions 

COD Chemical Oxygen Demand 

DO Dissolved Oxygen 

EA Environmental Audit 

ELARD Earth Link and Advanced Resources Development 

HSE Health, Safety and Environment 

HSE Health, Safety, Environment 

ISO International Organization for Standardization 

LRA Litani River Authority  

MSDS Material Safety Data Sheet 

N Organic Nitrogen 

NH3-N Ammonia-Nitrogen 

NO3- Nitrate 

PO43- Ortho-phosphate 

PPE Personal Protective Equipment 

S2- Sulfides 

SCADA 

 

Sensing, alarm, response, Control, and Data Acquisition 

system 

SO42- Sulfates  

SPCC  Spill Prevention, Control, and Countermeasure 

SPM Spill Management Plan 

TKN Total Kjeldahl Nitrogen 

TP Total Phosphate 

TSS Total Suspended Solids 

USAID United States Agency for International Development 

WWTP WasteWater Treatment Plant 



COMPREHENSIVE PERFORMANCE AND ENVIRONMENTAL AUDIT OF AITANIT WWTP  CDR 

AUDIT REPORT  DRAFT REPORT 

PREPARED BY ELARD 1 

1. INTRODUCTION 

1.1 BACKGROUND 

Earth Link and Advanced Resources Development s.a.l. (ELARD) has been appointed by the 

Council for Development and Reconstruction (CDR) to prepare the environmental and 

social safeguard studies for the Lake Qaraoun Pollution Prevention Project.  This project aims 

at implementing certain components of the Business Plan to Combat Pollution at the 

Qaraoun Lake that was prepared by the Ministry of Environment.  As a result of this plan, a 

follow-up Committee led by the Litani River Authority (LRA) was assigned by the government 

to follow-up implementation of the plan.  The government has requested financial assistance 

from the World Bank, which is supporting the implementation of the following components: 

- Component 1- Improve the collection of municipal sewage 

- Component 2- Increase the adoption of Integrated Pest Management (IPM) 

practices 

- Component 3- Technical Studies in Solid Waste Management and Capacity Building 

and Project Management  

This audit of the Aitanit Wastewater Treatment Plant (AWTP) is related to Package 3 of 

Component 1, which aims to increase the utilization of Aitanit WWTP, designed and 

implemented by the United States Agency for International Development (USAID), by 

maximizing its sewage network coverage. 

1.2 OBJECTIVES 

This audit report mainly focuses on assessing the performance of Aitanit WWTP and its 

operational environmental impacts. The objectives of the audit are: 

- Verification of compliance with design criteria and national regulations; 

- Evaluation of the WWTP site; 

- Review process and construction documentation; 

- Assessment of the WWTP operation status; 

- Assessment of treatment efficiency; 

- Identification and assessment of environmental management practices; and 

- Provision of recommendations with opportunities to improve the WWTP operation. 

1.3 AUDIT TIME FRAME 

ELARD audit team comprised experts in the fields of mechanical, environment engineering 

and environmental sciences Mr. Joseph Eid (Senior Wastewater Expert), Mrs. Wiam Khashba 

(Environmental Engineer) and Ms. Imtithal Sheet (Environmental Specialist)). A pre-audit 



COMPREHENSIVE PERFORMANCE AND ENVIRONMENTAL AUDIT OF AITANIT WWTP  CDR 

AUDIT REPORT  DRAFT REPORT 

PREPARED BY ELARD 2 

meeting was conducted during a normal operation day with the operator of the Aitanit 

WWTP on the 27th of June, 2014. A comprehensive inspection tour of the plant was 

completed afterwards. 

2. GENERAL DESCRIPTION OF AITANIT WWTP 

2.1 BACKGROUND 

Sewage generated by the villages of Baaloul, Qaraoun, Aitanit and Machghara contribute 

to the Aitanit Treatment Plant. The villages of Machghara and Aitanit lie to the west of the 

Qaraoun Lake whereas the villages of Qaraoun and Baaloul lie to its east. The Aitanit 

wastewater treatment plant (WWTP) is located within the cadastral area of the village of 

Aitanit at approximately 400 meters south of the Qaraoun Dam on the Litani River.  

2.2 DESCRIPTION OF THE FACILITY AND SURROUNDING ENVIRONMENT 

Aitanit WWTP is operated by the Union of Municipalities of the Lake who covers the operation 

expenses that reach about 100,000 USD per year according to Table 2-1 below. 

Table 2-1   Aitanit WWTP Yearly Expenses (source: Union of Lake Municipalities) 

Item Quantity Expenses (USD) 

Staff 3 30,000 

Diesel 5000 L/month 50,000 

Electricity -- 20,000 

Aitanit wastewater treatment plant is designed to provide secondary treatment level to the 

wastewater originated from Baaloul, Qaraoun, Aitanit and Machghara. The plant was 

designed to treat an average daily flows of 5000 m3/day and allow a peak of 7440 m3/d to 

pass through the plant. Currently the WWTP treats  800 m3/d of domestic wastewater, the 

maximum flows that reached the plant during its operation period were 1200 m3/d. 

Therefore, the plant has sufficient spare capacity to treat additional flows conveyed by the 

new sewerage lines  connected through the project. In fact, increased wastewater flows to 

be treated to bring it to half of the plant design flows will Increase the plant operation 

efficiency and will improve the treatment process stability as the diurnal flow variations will be  

attenuated by larger connected community.     

The plant consists of the following units: 

- Manual Bar Screen: one screen, bar opening is 45 mm. Maximum flow: 7440 m3/ day. 

- Static Screen: two screens where clear opening space is 2.5 mm. Maximum flow: 

3,750 m3/day (each). 

- Primary Clarifiers: three rectangle clarifiers (3 ×12×3) m. 

- Trickling Filters: two plastic media filters (Ø18.7 ×H 6.1) m. 



COMPREHENSIVE PERFORMANCE AND ENVIRONMENTAL AUDIT OF AITANIT WWTP  CDR 

AUDIT REPORT  DRAFT REPORT 

PREPARED BY ELARD 3 

- Final Clarifiers: three rectangular clarifiers (3 ×18×3) m. 

- Chlorine Contact Basin:  one basin (43.3×1.1×1.1) m. 

- Anaerobic Digesters: four square digesters (9×9×5) m. 

- Sludge Drying Ponds: 6 Units; the area per bed is 1,200 m2 and each bed’s dimensions 

are (60×20) m.  

- Septic Haulers Receiving Station: One screen where clear opening space is 20 mm. 

Figure 2-1 presents the process flow diagram of Aitanit WWTP. 

 

 

Figure 2-1   Process Flow Diagram of Aitanit WWTP 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

LEGEND 

ID # Description Quantities 
1 Flow Diversion 1 

2 Coarse Screen 1 

3 Influent pumps 3 

4 Fine Screen 2 

5 Primary settling tank 3 

6 Primary sludge pumps 2 

7 Trickling filters 2 

8 Trickling filter pumps 4 

9 Final Clarifier 3 

10 Final Clarifier Pumps 2 

11 Chlorine Contact Channel 1 

12 Sludge drying ponds 10 

13 Digester sludge pumps 8 

14 Sludge digester 4 



COMPREHENSIVE PERFORMANCE AND ENVIRONMENTAL AUDIT OF AITANIT WWTP  CDR 

AUDIT REPORT  DRAFT REPORT 

PREPARED BY ELARD 4 

3. AUDIT FINDINGS 

The following sections present a description of the audit findings.  This audit represents a 

comprehensive performance evaluation to review and determine whether there are design 

issues, deficiencies in the operation and maintenance procedures or equipment 

malfunctions and to propose solutions to overcome identified deficiencies, if any.  Plant 

performance, including its environmental performance were evaluated. 

3.1 GENERAL OBSERVATIONS 

General observations based on the review of available design documents and the site visits 

are listed below: 

- Aitanit wastewater treated effluent qualities were found in compliances with 

applicable standards and regulations. It is the best treated effluent between the 

actually seven operational treatment plants in the Beqaa Valley. As noted below, 

these effluent qualities can be further ameliorated with minor adjustments to the 

plant operation (i.e. apply chlorine disinfection, etc…).  

- According to the plant operator, some hydraulic overload occurred but was caused 

by storms and heavy rainfall during winter season. 

- Corrosion is noted in some water storage tanks and overflow pipes. 

- One of the four digesters was not functioning properly because the pumps were out 

of service. 

- Unpleasant odours can be smelled next to the headwork, mainly the fine screening 

unit and the drying lagoons and no control measures are detected. 

- Some pumps were out of service namely; the influent pumps, the RAS pumps, the 

trickling filter pump and the digester pumps. These submersible pumps were installed 

on concrete skid and exposed to sunlight and heavy rainfall without an adequate 

connection to the cooling media recycle causing operational damages and 

disturbances (Figure 3-1).  

- Rising sludge is observed in the preliminary and secondary settling tanks probably due 

to the presence of high concentrations of ammonium nitrate in raw wastewater or 

nitric nitrogen or filamentous bacteria in the final effluent.  

- The control panel of the seepage pump station is shaded; however, the control 

panels of the digester tanks, sludge pumps and primary clarifier pumps are exposed 

to the sun and rainfall (Figure 3-2). 

- An inadequate connection between the outlet of the cooling jacket of the sludge 

transfer pumps and the plant service water network was observed and may lead to 

the contamination of the service water by mixing the pumped wastewater with the 

service water plant inside the pump cooling Jackets. 



COMPREHENSIVE PERFORMANCE AND ENVIRONMENTAL AUDIT OF AITANIT WWTP  CDR 

AUDIT REPORT  DRAFT REPORT 

PREPARED BY ELARD 5 

- Other than the broken sewer pipeline coming from Machghara, no leaking tanks or 

pipes were detected.  

- The structural problem of the Machghara pipeline caused an excess infiltration and 

accumulation of stones, gravels and grits in the plant’s headwork, the treatment units 

and the pumps. As a result, the performance of the plant was affected especially in 

the absence of a detritus tank. It’s important to note that these particles may end-up 

in the primary settling tank which will require additional efforts from the plant 

operators to remove it. 

- No evidence of spills or mishandling of chemicals was observed during the site visit 

between the storage area and the feeding units. 

3.2 FLOW INDICATORS 

The following points are related to inflows to the plant: 

- The plant actual inflow is about 800 m3/day originating from the villages of Baaloul, 

Qaraoun, Aitanit and Machghara. The plant is designed to handle peak hydraulic 

flow of about 7440 m3/day. 

- A hydraulic overload of the plant (flows exceeding maximum plant capacity of 5000 

m3/day) occurs during the rainfall season and is observed through the maximum level 

float switch. Nevertheless, this system is not very reliable. 

- When the influent increases and exceeds the plant’s capacity, the flow is manually 

diverted to the river. As the plant was not provided with any emergency storage 

ponds, this arrangement minimizes the environmental impacts and health risks that 

may result from high flows of strongly diluted raw wastewater. 

- A flow receiving pit and an interceptor piping system are installed in the plant to 

balance peak flows. Grits small stones and sand originating from Machghara sewer 

pipeline are accumulating in the flow receiving pit and are being removed manually 

by the plant operators every three months according to the characteristics of the 

wastewater entering the plant. 

- Excessive seepage dumping by septic tank pumpers occurs two times per week. 

3.3 HEADWORKS 

3.3.1 Flow Measurement 

Some observations include: 

- Flow measurement device is not properly installed 

- An in-line type magnetic flow meter is located next to the fine screening unit and 

installed at the influent pump discharge line (ABB Brand) to measure the plant’s 

influent flows. This flow meter is very sensitive to air bubbles and cannot distinguish 

entrained air from the process fluid; therefore, air bubbles will cause the meter to 

read high values (Figure 3-3). 



COMPREHENSIVE PERFORMANCE AND ENVIRONMENTAL AUDIT OF AITANIT WWTP  CDR 

AUDIT REPORT  DRAFT REPORT 

PREPARED BY ELARD 6 

3.3.1.1 Manual Bar Screen 

Some observations include: 

- The screen is cleaned manually which requires frequent raking by the plant personnel 

to prevent clogging (increased operational efforts). Manually cleaned screens 

require little or no equipment maintenance and provide a good alternative for 

smaller plants with few screening particles.  

- There is excessive buildup of large screening particles (stones and gravels) on the 

screen (Figure 3-4). 

- The screen is not provided with a screening storage device such as a basket-type bin 

rack that can be manually hoisted and cleaned; this also poses operational 

challenges. 

3.3.1.2 Fine Screen 

Some observations include: 

- The Screening receiving device (e.g. Garbage bin) that is included in the plant is not 

suitable (Figure 3-4). 

- Two Static Sieve type fine screens used to remove solids from primary effluent to 

reduce clogging problems of the trickling filters are installed. When screened solids 

reach the bottom of the sieves and pass through a short cone and discharge into 

plastic bags that are stored next to the screen. 

- Screenings are disposed of at Machghara’s landfill (once per week). 

- Oil and grease are accumulating on the fine screen sieves due to the absence of an 